APPENDIX H

Page 1 of 124
VALUATION REPORT

City of Wood Heights, Missouri
Water Delivery and Wastewater Collection Systems

Prepared for:

Ms. Nikki Pacific

Manager Business Development — Proposal & Integration
Missouri American Water Company

727 Craig Road

St. Louis, Missouri 63141

Prepared by:

Joseph E. Batis, MAI, AI-GRS, R/W-AC
Edward J. Batis & Associates, Inc.

313 N. Chicago Street

Joliet, lllinois 60432

Edward W. Dinan, CRE, MAI
Dinan Real Estate Advisors, Inc.
2023 South Big Bend Boulevard
St. Louis, Missouri 63117

Elizabeth Goodman Schneider, ASA
Goodman Appraisal Consultants, LLC
6260 S. Lake Drive, #718

Cudahy, W1 53110




APPENDIX H

DINAN REAL ESTATE ADVISORS, INC. UTILITY VALUATION EXPERTS, INC. GOODMAR&Q&I%L@BNEMNTS, LLC
[...]
The coliecﬁon sysfe:rﬁ conveys flow to the City of Wood.ﬁeights' ﬁasteﬁzéter ﬁ*eatrﬁéﬁt '
plant Wastewater treatment is provlded w1th an oxidation d.itch Constructed in 1981, the
150, 000 gallon per day (gpd) fac111ty currenﬂy treats an average of 35,000 gpd .

The facility expenences peak flows between 150,000 gpd and 200,000 gpd, which equates
toa p.eald_ng factor of 5.7. Itis assuméd in this report that the majority of 'thelinﬂow |
creating tﬁeﬂ _pgék ﬂ_ows is experienced in the area served by vitrified cla& pipel (v C?)
construcfe& pﬁor tor 1.980. The facility opcrateé under Permit No. MO-GO3 621 8, effective

on January 24, 2011.

Y. Design Flow

~ Design average daily flows for developed areas were derived by assﬁming a density of
three people per home an average use of 100 gallons per person per day, and a peaking
factor of four. These assumptlons provide a peak hourly design flow of 0.83 ga.llon per
minuite (gpm) per home or r ot in the developed areas. Design flows for undeve]oped
commercial areas were derived by assuming a peak hourly flow of 5,000 gallons per day
per acre. Using these assumptions results in a peak hourly design flow of 3.5 gallon per
minute (gpm) per acre for the undeveloped commercial area. With an area of 28.3 acres,
estimated peak hourly flow for the commercial_ area is 99 gprn.

The southern service area is comprised of 44 existing residential lots with a peak hourly

design flow of 36.5 gpm. The northemn service area would serve 13 existing residential




APPENDIX |
Page 47 of 68

lots and one municipal lot, for a peak hourly design flow of 11 gpm. The combined peak -

hourly design flow of the three areas under consideration is 146.5 gpm.

Iv. Exxstmg System Capaclty

Figure 1 shows the main grav;ty sewers in the co]lee’uon system and the tributary area for
each segment The emstmg pump station is eqmpped with two 15 hp. submersuble pumps
rated to pump 250 gpm at 1 13 feet total dynamic head (TDH)

There are thu‘ty geven houses currentiy served by the pump statlon whlch operated an-
average of 45 mmutes each day between 2002 and 2006. The existing 6" foroe main’
mscharges into an 8” grawty sewer (Intereeptor B) with a minimum slope of 0.4%, Whlch
will convey 270 gpm when flowing two thu‘ds full. Sewage is conveyed from Interceptor
D 1o the treatment facility through the 127 Intercepior A, which has a minimum slope of
0.4% and capacity of 800 gpm when flowing two thirds fudl.

By including the load from the southern service area with the emstmg load, the total future
peak load on the pump station is estimated to be 67 gpm, o 27% of the pump statlon
capacity. By cons1denng both the ex1st1ng and the future loads, it becomes apparent that .
the pump station and collection system could easﬂy aceommodate the plazmed expansmn
However, only a portlon of the southern service area could be served by gravity by the
pump station. Sending flow from the southern service area to the pump station would

require approximately one half of that areas flow to be pumped twice in order to reach the

WWTP. : ‘




APPENDIX |
Page 48 of 68

V. Collectaom System Improvements
Flow from the northern service area can bc dehvared to the WWTP by the addition of an

87 gravity sewer installed along Wyman Drive, The slope ‘of the proposed sewer would
vary from approximately 0.3% at the southern end to 4.4% at the norl:hem end, wnth a
capacity when flowing two ﬂ:urds full of 227 gpm, Sec Table 3 for a cost estimate- and |
Figure 4 for a layout of this option. The cost estimate assumes that a poxftion.of the gravity |
sewer will be installed through rock. | '
Extending the proposed Wyman Drive | gravity sewer south across Mor Rte ld ‘would not.
only provide for service to the undevelbpe'd commercial area, but providé_s.an additidnal |
option for service of the southern service area as ﬁpted belpw. A cost 6pinion of the
extension is provided in Table 4 witha prdpqs_ed layout in'F igﬁe 4. |
Three _dptions were considered for providing service to the southezp séﬁice.arca.
Alternate IS consists of individnal pump stations at each resi dence,.with a low-pressure
sewer system conveying flow to the existing liﬁ station tﬁrdugh dpd and a half and two
inch force mains, and can be seen on F igure 2. The individu_ai pﬁmp staﬁons would
receive electrical power from the residence being served. Assum:i:dg 8 cqst per ldloWaﬁ '
kour df ten cents, it is estimated that'thé-electrical cost of dpefaﬁng the pur.np station Ifor '
each homeom:tc_r would be less than $1.00 pdr'plonth. |
Alternate 28 consists of the installation olf.a gravity collection systeﬁl Wherc the terrain
allows, with two new pump stations (each equipped with 1 h.p. _puinps rated dt 20 gpm | _
and 50 feet TDH) conveying flow to the eﬁsting lift station. Approximately half of i“hé |
houses would be served by gravity, and half of the houses wou]d be served by md1v1dua1 '

pump stations and a low-pressure sewer system. See F1gure 3.




APPENDIX |

Page 49 of 68

Alternate 28 consists of the installation of a gravity collection system with four new pump
stations (each equipped with 2 h.p. submersible pumps rated at 12 gpm and 150 feet
TDH). The six houses on the east edge of the service area would be served by the existing
pump station. The remaining homes would be served by the new pump stations. Flow
would be conveyed to the north side service area through new.l %" to 3” force mains.
Each pump station would require single phase electrical service. The annual electric cost
is estimated at $1,020. Annual O&M costs for the pump stations is estimated at $16,000.
Alternate 3S considers using individual pump stations as in Alternate 1S. However, rather
than pumping to the existing pump station, flow would be routed to the new Wyman

Drive gravity sewer serving the northern and commercial service areas. See Table 5 for an

estimated cost opinion and Figure 4 for a proposed layout.

VI.  Ultraviolet Light (UV) Disinfection System

The current wastewater treatment plant discharge permit, which became effective on
January 24, 2011, requires the facility to meet average monthly E. Coli level of
206/100mL by January 1, 2014. The facility will be required to meet the new limits
during the recreation season from April 1 through October 31. Disinfection is commonly
achieved by either chlorination/dechlorination or the application of UV light. While
disinfection with UV will have a higher installation cost, operators will handle fewer
chemicals, operators will not have to monitor discharge chlorine levels, and a more
dependable system will be in place.

Hydraulics and plant layout will allow a UV system to be installed between the clarifiers

and the effluent flow measuring manhole. The proposed system will consist of 6



APPENDIX |
Page 50 of 68
STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water
Pollution Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No. MO-0036218

Owner: City of Wood Heights

Address: 2098 East Ridge Drive, Wood Heights, MO 64024
Continuing Authority: Same as above

Address: Same as above

Facility Name: Wood Heights WWTP

Facility Address: 400 Wyman Drive, Wood Heights, MO 64024
Legal Description: See Page 2

UTM Coordinates: See Page 2

Receiving Stream: See Page 2

First Classified Stream and 1D: See Page 2

USGS Basin & Sub-watershed No.: See Page 2

is authorized to discharge from the facility described herein, in accordance with the effluent limitations and monitoring requirements
as set forth herein:

FACILITY DESCRIPTION
See Page 2

This permit authorizes only wastewater discharges under the Missouri Clean Water Law and the National Pollutant Discharge
Elimination System; it does not apply to other regulated areas. This permit may be appealed in accordance with Section 621.250
RSMo, Section 640.013 RSMo and Section 644.051.6 of the Law.

August 1, 2020 %/W 7( g /%/Aﬂ %

Effective Date Edward B. Galbraith, Director, Division of Environmental Quality

June 30, 2024 % (/(}M&om

Expiration Date Chris Wieberg, Director, Water Pr#ﬁ)n Program




APPENDIX |
Page 51 of 68

Page 2 of 8
Permit No. MO-0036218

FACILITY DESCRIPTION (continued):

Outfall #001 - POTW

The use or operation of this facility shall be by or under the supervision of a Certified “C” Operator.

Influent lift station / bar screen / grit chamber / oxidation ditch / two final clarifiers / UV disinfection / sludge holding tank /
sludge/biosolids drying beds / biosolids are land applied

Design population equivalent is 1,500.

Design flow is 150,000 gallons per day.

Actual flow is 28,200 gallons per day.

Design sludge production is 31.5 dry tons/year.

Legal Description: Sec. 5, T52N, R29W, Ray County

UTM Coordinates: X=398529, Y=4356008

Receiving Stream: Tributary to Gold Mine Creek (C)

First Classified Stream and ID: 100K Extent-Remaining Streams (C) (3960)
USGS Basin & Sub-watershed No.: (10300101-0406)

Permitted Feature INF — Influent Monitoring Location — Headworks

Legal Description: Sec. 5, T52N, R29W, Ray County
UTM Coordinates: X=398529, Y=4356046



United States
Environmental Protection
Agency

APPENDIX |
Page 52 of 68

Office of Water
Washington, D.C.

EPA 832-F-00-013
September 2000

SEPA

Wastewater

Technology Fact Sheet
Oxidation Ditches

DESCRIPTION

An oxidation ditch is a modified activated sludge
biological treatment processthat utilizeslong solids
retention times (SRTS) to remove biodegradable
organics. Oxidation ditches are typically complete
mix systems, but they can be modified to approach
plug flow conditions. (Note: asconditionsapproach
plug flow, diffused air must be used to provide
enough mixing. The system will also no longer
operate as an oxidation ditch). Typical oxidation
ditch treatment systems consist of asingle or multi-
channel configuration within a ring, oval, or
horseshoe-shaped basin.  As a result, oxidation
ditches are called “racetrack type” reactors.
Horizontally or vertically mounted aerators provide

circulation, oxygen transfer, and aeration in the
ditch.

Preliminary treatment, such as bar screens and grit
removal, normally precedes the oxidation ditch.
Primary settling prior to an oxidation ditch is
sometimes practiced, but is not typical in this

design. Tertiary filters may be required after
clarification, depending on the effluent
requirements. Disinfection is required and

reaeration may be necessary prior to final discharge.
Flow to the oxidation ditch is aerated and mixed
with return sludge from a secondary clarifier. A
typical processflow diagram for an activated sludge
plant using an oxidation ditch is shown in Figure 1.

Oxidation Ditch

Aerator D

To Disinfection

Hopper

[ ]

S

Return Activated Sludge

Clarifier

(RAS) Sludge Pumps

B
»

From Primary Treatment v

|

Source: Parsons Engineering Science, Inc., 2000.

FIGURE 1 TYPICAL OXIDATION DITCH ACTIVATED SLUDGE SYSTEM



range from 1.1 to 1.5 kg of O, per kg of BOD
removed (1.1 to 1.5 Ibs of O, per Ib. of BOD
removed) and 4.57 kg of O, per kilogram of TKN
oxidized (4.57 Ibs of O, per Ib. of TKN oxidized)
(EPA, 1991; Baker Process, 1999). Oxygen
transfer efficiency ranges from2.5 to 3.5 Ib./Hp-
hour (Baker Process, 1999).

COSTS

The basin volume and footprint required for
oxidation ditch plants have traditionally been very
large compared with other secondary treatment
processes. Larger footprintsresultin higher capital
costs, especialy in urbanized locations where
availableland is very expensive. Vertical reactors,
in which process flow travels downward through
the reactor, are generaly more expensive than
traditional horizontal reactors. However, because
they require less land than more conventional
horizontal reactors, they can significantly reduce
overal capital costs where land costs are high.

The cost of an oxidation ditch plant varies
depending on treatment capacity Size, design
effluent limitations, land cost, local cc
C

C

i

t~ *° *7liter per day ($1.96 to $12.00/gpd)
treated. I'hese costs have been updated with the
ENR construction cost index (ENR = 5916).

AN A

Recent i nformati on obtai ned from manufacty -~~~
farilitiac ranninn R 785 tn 25 740 m3/dav (1 (1ivical )

tU V. IVINTE Z1 IE I CIE= 00000 8 8 50 8 ~s a0 aan mns o oo o =

C e e e T MR R TR W)

$iiun PO Uy \WL.oU WU WU o ypuy. 1 0F
example, the Blue Heron Water Reclamation

Facilityin Titusville, Florida-- a15,142 m%¥day (4.0

N

V - .

3 _ . . _ . ruger,
1996). Thefacility featuresamulti-stage biological
nutrient removal process and a sophisticated
Supervisory Control and Data Acquisition System
(SCADA) control system.

~ ~ P

Oxidation ditches offer dgnificantly lower
operation and maintenance costs than other
secondary treatment processes. Compared to other

APPENDIX |
Page 53 of 68

treatment technologies, energy requirements are
low, operator attention is minimal, and chemical
addition is not usually required. For example the
Tar River Wastewater Reclamation Facility in
Louisburg, North Carolina has documented energy
savings of 40 percent compared with conventional
activated sludge plants (Ellington, 1999). The
oxidation ditch has also eliminated chemica costs
and plant staff are available for other facility needs
(Ellington, 1999).

REFERENCES
Other Related Fact Sheets
Other EPA Fact Sheets can be found at the

following web address:
http://www.epa.gov/owmitnet/mtbfact.htm

1 Baker Process, 1999. Personal
communication with Betty-Ann Custis,
Senior Process Engineer, Memorandum to
Parsons Engineering Science, Inc.

2. City of Casa Grande, Arizona, 1999.
Facamile from Jerry Anglin to Parsons
Engineering Science, Inc.

3. Ettlilch, William F., March 1978. A
Comparison of Oxidation Ditch Plants to
Competing Processes for Secondary and
Advanced Treatment of Municipal Wastes.

4. Ellington, Jimmy, 1999. Plant
Superintendent, Tar River Water
Reclamation Facility. Personal conversation
with Parsons Engineering Science, Inc.

5. Kruger, Inc. 1996. A20 & ATAD Processes
provide Effective Wastewater, Biosoilds
Treatment for Titusville, Fla. Fluentlines,
1(2).

6. Metcalf and Eddy, Inc., 1991. Wastewater
Engineering: Treatment, Disposal, Reuse.
3 edition. New York: McGraw Hill.

7. Sherwood L oganand Associates, Inc., 1999.
Personal communication with  Robert
Fairweather.  Faxsimile transmitted to
Parsons Engineering Science, Inc.


Kelly
Rectangle

Kelly
Line

Kelly
Line

Kelly
Line

Kelly
Line

Kelly
Line

Kelly
Line

Kelly
Line

Kelly
Line

Kelly
Line

Kelly
Line

Kelly
Line

Kelly
Line

Kelly
Line


APPENDIX |
Page 54 of 68

(& |22| Missouri Department of ...

NATURAL RESOURCES

Michael L. Parson, Governor Carol S. Comer, Director

>
&

July 9, 2018

The Honorable Robert Pettigrew, Mayor
City of Wood Heights

2098 Eastridge Drive

Wood Heights, MO 64024

FINDING OF COMPLIANCE
Dear Mayor Pettigrew:

An inspection was conducted by Missouri Department of Natural Resources staff on May 22,
2018 pursuant to the Missouri Clean Water Law, as described in the enclosed report.

The site was found to be in compliance with the Missouri Clean Water Law and Missouri State
Operating Permit MO0036218 based upon the observations made at the time of the inspection.
The Inspection Report outlines the findings of the inspection and may list important
recommendations that should be considered to ensure continued compliance. Your cooperation
implementing those recommendations will be appreciated.

If you have any questions regarding the report or would like to schedule a time to meet in person,
please contact Mr. Patrick Peltz at the Kansas City Regional Office at 816-251-0713,
patrick.peltz@dnr.mo.gov, or 500 Northeast Colbern Road, Lee's Summit,

Missouri 64086-4710. Thank you.

Sincerely,

KANSAS CITY REGIONAL OFFICE

Jesse Cochran

Water Pollution Unit Chief

JC/ppvj

c. Mr. Kenny Wiley, Operator

M:\WPC\Ray\WoodHeightsWWTP\M00036218\180522_NEW_INS.doc